
��������	
�
��������
�����	
��

�����������	��
��
�����
�	
���	��	�����	�
����
��	�����������������
��
��	
������	����������	�

��������������
�������������
�����

����������
�
�����
�������
��
����
�	�
�	�����������	���
�	������



10

13

27

14

23

4

22

8

21

21

5

6

9

25
7

7

2

15

19

15

20

23

16

1

11

12

18

17

28

26

31

3

(Opposite side)

24  



metI noitpircseD oNtraP

1 krowemarFlateMyssAgnireetS 87200074

2 tfahSgnireetS 80400074

3 revoCpoTgnireetS 08200074

4 tekcarBgniraeB 18200074

5 tekcarBtfahSatsoR 28200074

6 tekcarBtroppuSatsoR 38200074

7 tekcarBgnirpSatsoR 48200074

8 )F0160-B65SIS(raeGhtooT65 58200074

9 tekcarBredloHtoP 68200074

01 laceDrebmuN 30600004

11 SHL-laceDediSgnireetS 80600004

21 SHR-laceDediSgnireetS 90600004

31 mroF-caVgnireetS 203-996-DKX

41 01M-rehsaW 89100082

51 kcolBrebbuR 98200074

61 ogoLdessobmEocmaN 110-592-DAX

71 paCertneCleehWgnireetS E414-364-DAX

81 lyniVkcalB-yentnuoM"01-leehWgnireetS 86000888

91 )B(mrApotSgnireetS 110-464X

02 ralloCtfahS 90400074

12 )06x51S-RD(gnirpSatsoR 69200074

22 )6080-B82-SIS(raeGhtooT82 29200074

32 )502FPBS(gniraeBHYF 041-871-DDX

42 )54x7x8(yeKffurdooW 39200074

52 ged072)31E02FBGUSWE(retemoitnetoPgnireetS 220-800X

62 laceDnialpxEpotSrotoM 61600004

72 hctiwSpotSrotoM 51000006

82 laceDhctiwSpotSrotoM 70600004



 



��������	

��
	�����
������������
�������

����������	��


���
 ������� ��������

��������
�� �������� �
��������
������� �� �������� !
"�#�$��%�����&�'��#!�( !�)����* !
+,���-��$���'��( !*������ �
�.���/�-��$���'��( !*����!* �

��,�� �����'��( !������) �
+,���&��$���'��( !*������ !
-��%�����&�'����#0( !����)1� !

��2��$��%�����&�'�3#��( !�)��3*� �
�.���/�-��$���'�3( !*����3� �
-$�22���������'�3( !�����3� �



Hex head screws
(M4x35)

Monitor Cabinet

Rear door

Connectors Connectors

Hex head screw
(M4x30)

Hex head screw
(M4x30)

Game PCB Assy

�� �������	�

�������
�����������������
�����������������������
��������
�������

	� ����������������������������������
��� �!"����#$���%�����&
������������

�� �������	�

�������
�������������'��
���������������
��� �!���
(��(�������
���%���

����������
���
������
������

��������	
���	���
���
������
�
������������������
���
�����������
���������
��
����	
�����
�
�
�
���



�� ���������������������
��������)�
��
�����"����#$���%�����*
��������������"��
+��%�

������
��������
�������������������
����

�� ���������

�������
�����������,�	'�"������
#
��
����-���%��
�����"�
�������������
)�
��
������

,� &���������$����%�!�
�+�����$--#������������)�
��
�������������

�������
��������
��,�	'�"�
#
��
����-���%��
������
����$�#��+��$�����,����$--#����"�
����������#���

Hex head screw

(M6x20)

Flat washer

(M6)

Durlock nut

(M6)

Transformer bracket

Transformer bracket

Spring washer

(M6)

Transformer

Mains-In Assy

Power Supply Assy

Hex head screw
(M6x20)



.� ��
�����������)�
��
������$���%�	�

�������
�����������,�	'�"������
#
��
����-���%
�
�����"��
���	�

��������������/��'�0��
1�������-���
�����
������)�
��
���������
������
����������#�������������������
���������
�������������
(����$��

����� ���	
�
��
�
�
��������
������
����
�����
���

�
�
�������
��
�
�
��������
���
�������
�����
���
�������
���������

2� �����������������������������
��
�����"����#$���%�����*
��������������"����$���%����
��������������������

3� ��
��������
��� �!�)�
(�

�'� ���������������
��� �!����������������#$���%�����&
�������������

��� ��
����������������
��������
�������

Mains-In Assy

Power Supply Assy

Hex head screw

(M6x20)

Pozi head

woodscrew

(No10x¾)

0v - Blue

230v - Brown

Earth - Green/Yellow
0v - Yellow

95v - Red

Earth Connection



������������	����
��
����������������������

�����������	�
���������	��
����	������������������	�����


�� ����
!��"��#�$%�&'�

(((#�����#��#��

����
��
���������������$������)���"
�"*�����+���������������	�� ,--�./0�1/��%1-�231/

����4��	���5�������	�� ,--�./0�1/��%1-�23/1

��6�7���5��
�� ,--�./0�1/��%1-�2312


